
250L/400L/500L 3-POINT SPREADER DIAGRAM 

 

 

 

 

 

 

                                                   11 



12

REF NO. PART NO. DESCRIPTION  Q'TY
1 250001 Frame 1

2 250002 Bolt, Hex Head M10x20,Zinc 2

3 250003 Washer,Flat,10mm, Zinc 5

4 250004 Hair Pin 4

5 250005 Rod, Flow Adjustment 1

6 250006 Lever, Adjustment 1

7 250007 Spring, Pressure 1

8 250008 Bolt, Hex Head M10x70,Zinc 1

9 250009 Handle, Rubber, 8x20 1

10 250010 Brace, Left 1

11 250011 Nut,Hex M10, Zinc 14

12 250012 Washer,Lock,10mm, Zinc 10

13 250013 Rod,Selector, RX-LX 1

14 250014 Pin, Connection, ø8*16 1

15 250015 Agitator 1

16 250016 Bolt, Hex Head M8x45, Zinc 1

17 250017 Lock Nut,M8 1

18 250018 Washer, Nylon, 25mm 1

19 250019 Bolt, Carridge,M10x25, Zinc 5

20 250020 Bar, Hopper Reinforcement 1

21 250021 Washer,Flat,10.5mm, Zinc 1

22 250022 Hopper 1

23 250023 Retainer Bushing 1

24 250024 Hopper Support Pan 1

25 250025 Bolt, Carridge,M8x25, Zinc 6

26 250026 Washer,Flat,8mm, Zinc 14

27 250027 Washer,Lock,8mm, Zinc 14

28 250028 Nut,Hex M8, Zinc 15

29 250029 Seed Disc, Upper(2 holes) 1

30 250030 Distribution Disc,Lower（3 holes) 1

31 250031 Bolt, Hex Head M8x16, Zinc 8

32 250032 Vane, Fan 4

33 250033 Roll Pin,ø8*40, 1

34 250034 Roll Pin,ø6*40, 1

35 250035 Pin, Adjustment 1

36 250036 Spreading Disc (Spinner) 1

37 250037 Guard 1

38 250038 Block, Fixing 1

39 250039 Indicator 1

40 250040 Screw Wing, M6x16 1

41 250041 Bolt, Hex Head M10x30, Zinc 4

42 250042 Gearbox,3 hole (complete) 1

43 250043 Bolt, Hex Head M10x110, Zinc 3

44 250044 PTO Assembly(complete) 1

45 250045 Washer,Flat,32mm, Zinc 1

46 250046 Snap Ring,ø38 1

47 250047 Lock Nut,M10 1

48 250048 Washer, Special 4

49 250049 Washer, Nylon, 10mm 1

50 250050 Brace, Right 1

Optional
51 250051 Extended Retainer Bushing For Fitting Lock Nut 1

52 250052 Lock Nut M40x1.5 1

53 250053 Nylon Washer Flat 32mm 1

250L/400L/500L  3-POINT SPREADER PARTS LIST


